Section 7

ILLUSTRATIONS AND PARTS LIST

7.16 INSTRUMENT PANEL AND PARTS (LS—-12 AND LS-16 SERIES)

key part
number description number quantity
1 union, tube 1/4” x 1/4” 811104-025 5
2 screw, tc—f pan #8-32 x 1/2” 835601-050 4
3 tubing, 1/4” 841015-004 10 ft.
4 connector, tube—f 1/4” x 1/8” 810104-012 5
5 tee, tube—f 1/4” x 1/8” 811004-012 1
6 connector, tube—f 1/4” x 1/8” 250025-327 1
7 angle, instrument panel 02250044 -407 1
8 hose, nylon  1/4” 842215-004 6 ft.
9 panel, instrument 250019-481 1
10 decal, instrument panel 02250051-301 1
11 gauge, differential pressure 0—30 psi
(0-2.1 bar) 250003-799 1
12 gauge, vacuum 0-30 water 250003-797 1
13 gauge, differential pressure 0—15 psi
(0—1 bar) 250003-798 1
14 gauge, pressure 2” diameter 250005-185 2
15 gauge, temperature 2” 042582 1
16 switch, pushbutton START 250016-351 1
17 switch, pushbutton STOP 250016-350 1
18 panel, electrical 250015-471 1
19 gasket, hourmeter 410353 1
20 hourmeter, 60 Hz 250015-715 1
Shourmeter, 50 Hz 250042-010 1
21 nut, hex washer 1/4” 825304-236 1
22 decal, electrical panel 02250051 -388 1
23 holder, pilot lamp 043383 1
Slens, green 043385 1
Slens, red 043384 1
Slens, amber 047016 1
Sbulb, pilot lamp 043386 1
24 support, instrument panel 02250044 -405 1
25 screw, hex ser washer 5/16” x 3/4” 829705-075 1
26 screw, hex ser washer 1/4” x 3/4” 829704-075 1
27 nut, hex washer 5/16” 825305-283 1
28 switch, sel 2 pos 250016-352 1
29 support, inst panel 250038-097 1

PLEASE NOTE: WHEN ORDERING PARTS, ALWAYS INDICATE SERIAL NUMBER OF COMPRESSOR.

84



Section 7

ILLUSTRATIONS AND PARTS LIST

7.17 ELECTRO-PNEUMATIC CONTROL SYSTEM (LS-12 AND LS-16 SERIES)

TO MINIMUM PRESSURE/

CHECK VALVE

TO LINE PRESSURE

GAUGE

TO BLOWDOWN

VALVE

TO SULLICON
CONTROL

TO TOP OF
SEPARATOR TANK

TO SIDE OF
SEPARATOR TANK

25

85



